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Introduction

 Brand name: Nexletol

 Generic name: Bempedoic acid

 Pharmacologic class: Adenosine 

triphosphate-citrate lyase (ACL) inhibitor

 Strength and Formulation: 180mg; tablets

 Manufacturer: Esperion Therapeutics, Inc.

 How supplied: Tabs—30, 90

 Legal Classification: Rx



Nexletol



Indication 

 As an adjunct to diet and maximally 

tolerated statin therapy for the treatment of 

adults with heterozygous familial 

hypercholesterolemia or established 

atherosclerotic cardiovascular disease who 

require additional lowering of LDL-C



Dosage and Administration 

 180mg once daily

 May be taken with or without food

 After initiation, analyze lipid levels within 8-

12 weeks 



Considerations for Special 

Populations

 Pregnancy: discontinue when pregnancy is 

recognized unless benefits outweigh potential 

risks; may cause fetal harm

 Nursing mothers: not recommended during 

treatment

 Pediatric: not established

 Geriatrics: no overall differences in safety or 

effectiveness were observed in clinical trials

 Renal impairment: limited experience in patients 

with severe impairment; not studied in ESRD

 Hepatic impairment: patients with severe 

impairment have not been studied



Warnings/Precautions

 Hyperuricemia

 Bempedoic acid inhibits renal tubular OAT2 and 
may increase blood uric acid levels 

 Assess serum uric acid as clinically indicated
 History of gout 
 Increased risk for tendon rupture/injury (esp. 

>60yrs, renal failure); discontinue 
immediately if occurs; consider discontinuing 
if joint pain, swelling, or inflammation develop 

 History of tendon disorders/rupture: consider 
alternative therapy 



Interactions

 Avoid concomitant simvastatin >20mg or 

pravastatin >40mg 

 Increased risk for tendon rupture with 

corticosteroid or fluoroquinoline drugs



Adverse Reactions

 Most frequent (≥2%): upper respiratory 

tract infection, muscle spasms, 

hyperuricemia, back pain, abdominal pain 

or discomfort, bronchitis, pain in extremity, 

anemia, and elevated liver enzymes 



Mechanism of Action

 Bempedoic acid is an adenosine triphosphate-citrate 
lyase (ACL) inhibitor that lowers low-density 
lipoprotein cholesterol (LDL-C) by inhibition of 
cholesterol synthesis in the liver

 ACL is an enzyme upstream of 3-hydroxy-3-methyl-
glutaryl-coenzyme A (HMG-CoA) reductase in the 
cholesterol biosynthesis pathway

 Inhibition of ACL results in decreased cholesterol 
synthesis in the liver and lowers LDL-C in blood via 
upregulation of low-density lipoprotein receptors  



Clinical Trials

 Efficacy of bempedoic acid was evaluated in 2 

double-blind, placebo-controlled trials in patients 

with heterozygous familial hypercholesterolemia 

or established atherosclerotic cardiovascular 

disease who were on maximally tolerated statin 

therapy

 Demographics and baseline disease 

characteristics were balanced between the 

treatment arms in all trials



Clinical Trials

Study 1

 52-week trial; efficacy was evaluated at Week 12

 Trial included 2230 patients randomized 2:1 to 

either bempedoic acid (n=1488) or placebo 

(n=742) as add-on to maximally tolerated lipid 

lowering therapy

 Patients were stratified by presence of HeFH and 

by baseline statin intensity

 Patients on simvastatin 40mg/day or higher and 

those on PCSK9 inhibitors were excluded



Clinical Trials

Patient Demographics

 Mean age: 66 years; 61% were ≥65 years old

 27% of patients were women; 96% were White

 95% of patients had established atherosclerotic 

cardiovascular disease; 5% had HeFH

 29% had diabetes at baseline

 Mean baseline LDL-C: 103.2mg/dL

 At baseline, all patients were receiving statin 

therapy and 50% were receiving high-intensity 

statin therapy



Clinical Trials

 Primary efficacy end point: percent change from 

baseline to Week 12 in LDL-C

 Results showed the difference between 

bempedoic acid and placebo in mean percent 

change in LDL-C was -18% (95% CI, -20% to -

16%; P <.001)



Clinical Trials

Study 2

 52-week trial; efficacy was evaluated at Week 12

 Trial included 779 patients randomized 2:1 to 

either bempedoic acid (n=522) or placebo 

(n=257) as add-on to maximally tolerated lipid 

lowering therapy

 Patients were stratified by presence of HeFH and 

by baseline statin intensity

 Patients on simvastatin 40mg/day or higher were 

excluded



Clinical Trials

Patient Demographics

 Mean age: 64 years; 51% were ≥65 years old

 36% of patients were women; 94% were White

 95% of patients had established atherosclerotic 

cardiovascular disease; 5% had HeFH

 30% had diabetes at baseline

 Mean baseline LDL-C: 120.4mg/dL

 At baseline, 90% of patients were receiving statin 

therapy and 53% were receiving high-intensity 

statin therapy; 0.3% were receiving PCSK9 

inhibitors



Clinical Trials

 Primary efficacy end point: percent change from 

baseline to Week 12 in LDL-C

 Results showed the difference between 

bempedoic acid and placebo in mean percent 

change in LDL-C was -17% (95% CI, -21% to -

14%; P <.001)



New Product Monograph

 For more information view the product 

monograph available at:

https://www.empr.com/drug/nexletol/


